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‘ 15436 N.E. 95th St., Redmond, Washington 98052

P.O. Box 2167, Redmond, Washington 98073-2167
Phone (206) 885-0811 Fax (206) 885-0123

Maruyama — Manufacturing quality agricultural sprayers and equipment since 1895.




MARUYAMA U.S.,INC.




!Ruf.No.

Parts No.

Parts Name

Q'ty {|Ref.No.

Parts No.

Parts Name

Q'ty

355634
106407
106376
106377
106378

#MS2502 ECKF
Setting base
Frame (A)
Frame (B)
Bumper rubber

015845
014065
018972
107170
080138

Spring washer (M8)
Washer (M8)

Nut (MS).

Pipe

Bolt (M8X40X22)

014065
101804
107578
080133
014065

Washer (M8)
Flange nui (M8)
Engine (FG150)
Bolt (M8X35X26)
Washer (M8)

V-2 - BN - I S R N R

—

101804
107596
080124
054928
080178

Flange nut (M8)

Power sprayer (MS2502)
Bolt (M8X20)

Belt tension plate

Bolt (M8X60)

- B NN

081039
106385
012502
013754
082098

Nut (M8)

Belt cover

Spring washer (M6)
Washer (M6)

Bolt (M6X16)

107579
106401
101402
101631

Collar (¢18X¢27.2X15L)
V-pulley (AX2-9118)
Collar (¢21.6X¢27.2X5L)
V-belt (A27)

&




\RTS LIST

2. POWER SPRAYER

MARUYAMA U.S.,INC.




la@ f.Mo.

Parts Mo.

Parts  Name

Q'ty {{Ref.No.

Parts No.

Parts  Name

21
2-2
2-3
24
2-

107596
106943
085630
014177
103288

1452502

Crankcase

Stud (M8X100X12X18)
O-ring, oil filler cap (P35)
Cil filler cap

1 242
2 1] 243

] 245

027002
015849
027000
014158
101804

2-6
27
2-8
29
2-10

044835
103331
012488
012502
089552

O-ring, rear cover

Rear cover, crankcase
Washer (M6)

Spring washer (M6)

Hex. head screw (M6X20)

1 || 246

1| 247

100837
014543
080124
015845
100836

Piston retaner
Spring washer (M6)

. Slotted nut (M6)

. Cotter pin (@] 6X&L)

i Hex. flange nut (M8)

V-pulley (AX2-6")

Key (5X5%25L)

Bolt (M8X16)

Spring washer (M8)
Washer (¢8.5 Xg;SOXtJZ)

2-11
2-12°
2-13
2-14
2-15

044428
043987
023170
025625
014487

Packing (¢25X¢34Xt2.5)
Gil gauge

O-ring, drain plug (P12.5)
Drain plug (PF1/4)
Bearing (#6304)

[ ]

014065
080190

Washer (M§)
Bolt (M8X70X22

to

[

2-16
2-17
2-18
1219
2-20

024159
026536
103332
012488
012502

Oil seal (D20 40 10)

O-ring, oil seal case (¢51.8X¢1.5)
Oil seal case

Washer (M6)

Spring washer (M6)

[

[

2-21
2:22
2:23
2-24
2-25

089551
025130
103291
101799
103293

Hex. head screw (M6X16)
Shaft protector
Crankshaft

Connecting rod, ass'y

Piston rod

— = OO |C2 OO0 N

2-26
2:27
228

2:29
| 230

016948
020017
025461
026854
103295

Piston pin

Washer (01 7X¢24Xt1.2)
Oil seal (§10.5 24 7)
Washer (¢20X@28Xt1.2)

Seal retainer

12-31
2:32
2-33
2-34

103296
103297
103298
103974
024285

Oil wick

Barrier slinger
Lo-pressure U-packing
Inlet manifold

Cylinder

W W W W W W W W W W

|2:35
2-36
|2-37
1238
| 239
: ?‘4(3"":

023172
092271
027004
100441
027348

O-ring, cylinder (P22)

Inlet valve, ass’y

. Inlet valve seat (p6X¢17X12.8)
. Piston, ass’y

Spacer (66X¢8.5X10.5L)




MARUYAMA




Ref.No.| Parts No. Parts Name Q'ty ||Ref.No.| Parts No. Parts Name Q'ty
3-1 106945 | Discharge manifold I
3-2 106115 | Discharge valve, ass'y 3
3-3 | 02284) | . Discharge valve sack 3
34 1022031 | . Discharge valve spring 3
35 1022842 | . Discharge valve 3
36 105820 | . Discharge valve seat 3
3.7 103575 | O-ring, discharge valve (623 Xéi .5) 3
3-8 100154 | Cock, ass'y (PF1/4) 2
39 022056 | .O-ring, cock (P7) 2
3-10 | 106492 | Pressure regulator valve, ass'y 1
3-11 1106496 | . Valve body 1
3-12 | 014179 | . O-ring, valve body (P20) 1
3-13 | 019261 |.O-ring (P16) 2
3-14 [ 103304 |. Valve seat i
3-15 1103306 | . Sleeve 1
3-16 | 105724 | . Piston, ass'y 1
3-17 1103307 | . Spring 1
3-18 {103308 | . Spring seat (¢15X12.3) 1
3-19 | 106499 |. Washer (¢16X¢21Xt0.7) 0~1
3-20 | 106495 | . Guide 1
3-21 | 107221 |- Spring 1
3-22 | 106498 | . Valve ball (5/32"") 1
3-23 | 088912 | . Screw (M4X6) 1
3-24 { 106493 | . Knob 1
3-25 | 087483 | . Screw (M3X5) 1
3-26 - | 088913 | . Screw (M8X35) 1
3-27 | 088854 |. Hex. nut (M8) 1
3-28 | 011373 |. O-ring, elbow (P10) I
3-29 | 101393 |. Hex. Nut (PF3/8) 1
3-30 | 106500 | . Elbow (PF1/2XPF3/8) 1
3-31 | 012502 | Spring washer (M6) 2
3-32 1089552 | Hex. head screw (M6X20) 2
3-33 1023505 | Extension (PF1/4XSW13.8)- 2

{3-34 1013995 | Packing (¢8X¢13.5Xt1.5) 2




4. ENGINE (CYLINDER, VALVE)

,INC.

MARUYAMA U.S.




Eﬁ%’a f.Mo.

Parts No.

Parts Name

Q'ty {|Ref.No.

Parts No.

Parts  Name

4-1
4-2
4-3

45

107578
944850
944851
944852
944853

Engine (FG150)
Head, cylinder
Gasket, head
Bolt

Cover, inspection

1 ] ¢4l

1 || 443
8 || 444
1 || 445

944571
944881
944882
944418
944883

Band

Screw
Screw
Screw

Plug. spark (BP4HS)

4-7

49
410

071888
944854
944855
944856
944857

Gasket

Bolt

Valve, inlet
Valve, exhaust

Spring, valve

1 || 446
2 |1 447

944884
944885

Cap, plug

Spring

4-11
4-12
4-13
4-14
4-15

071936
071937
944858
944859
944860

Collet

Seat, spring
Crank case
Plate

Screw

4-16
4-17
4-18
419
4-20

071884
944861
944862
944863
944854

Seal, oil
Wire, lead

Cover, cylinder head .

Cover, cylinder

Bolt

4-21
4-22
4-23
4-24
4-25

944864
944865
944866
944867
944868

Side base
Gasket

Bolt

Bolt

Pin, dowel

426
427
428
429
4-30

071884
944869
944870
944871
944872

Seal, oil
Govemnor
Washer

Sleeve, governor

Cover

—

431
432
1433
4-34
1 435

944556
944873
944874
944875
944876

Screw
Gauge, oil
Q-ring
Gasket
Bolt

RO NN W

| 436
| 437
| 438
| 430

1440

944603
944877
944878
944879

*944880

igniter
Bracket
Washer
Grommet

Clamp




5. ENGI

MARUYAMA U.S.,INC.




E%@f.t«!e.

Peris No.

Perts Namo

0 1y |{Ref.No.

Parts No.

Parts Name

Q'ty

5.1
52
5-3
54
5-5

944916
944886
071919
944887
944888

Crankshaft, ass'y
. Gear, crank

. Key

Piston

Piston ring get

1 5-41
1 |1542
1 ] 543
1 5-44
1 ] 545

071878
944914
944915
901545
071919

Gasket

Stud

Nut

Washer, spring
Key

L [ %)

to

56
57
5-8

944889
071914
944890
944891
071896

Pin, piston

Ring, snap
Connecting rod ass'y
. Bolt, connecting rod
Bearing, ball (6204)

944892
071935
071896
071932
944893

Cam gear ass'y
Tappet

Bearing, ball (6204)
Washer

Bolt

071931
944894
944895
944896
944897

Key

Fuel tank, ass’y
. Tank cap, ass'y
.. Gasketv

.. Spring

944898
944899
944900
944901
944902

.. Screw

. Strainer, fuel
. Gauge, fuel

. Screw

Bolt

944442
944903
944904
944905
944906

Washer
Filter, gss'y
. Screw

. Strainer

. Gasket

944907
944908
944878
944901
944909

. Pot, filter
. O-ring
Washer
Screw

Clip

[ %]

12*]

944910
944911
944912
944913
944@60

Tube

Muffler, ass'y

. Cover, muffler
. Cover, muffier

. Screw

—10—




6. ENGINE (CARB

INC.

MARUYAMA U.S.
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l@@f.w@. P&;rw No. Parts Name Q'ty |IRef.No.| Parts No Parts  Name Q'ty
G-} | 944917 | Air cleaner, &ss:y 1 || 641 [944953 | Spring. governor [
6-2 | 944918 |. Case, air cleaner 1 || 642 | 944954 | Tip. governor ]
63 [944919 | . Element 2 ||643 071120 | Washer |
64 944920 | . Plate 1 || 644 (944955 | Pin snap ]
6-5 944921 | . Cover, air cleaner 1 || 645 | 944956 | Bracket ]
66 944922 | Gasket | || 646 | 944957 | Spring 2
6-7 944923 | Nut 2 {1647 | 944958 | Screw 2
68 944924 | Tube, rubber l 648 | 944854 | Bolt 2
69 944925 | Carburator, ass'y 1 649 | 944959 | Lever, control 1
6-10 | 944926 | . Jet, pilot 1 |] 6-50 | 944960 | Nut 1
6-11 944927 | . Screw, pilot 1 |} 6-51 [943572 | Screw 1
6-12 | 943573 | . Screw, stop 1 6-52 | 944961 | Washer |
6-13 | 944928 | . Spring 2 || 6-53 | 944962 | Plate I
6-14 [ 944929 | . Shaft, throttle 1 6-54 | 944963 | Spring |
6-15 | 944930 | . Valve, throtile 1 i| 6-55 | 944964 | Collar 1
6-16 | 944931 | . Screw 1 6-56 | 944965 | Nut 1
6-17 | 944932 | . Shaft, choke 1 || 6-57 | 944966 | Spring 1
6-18 | 944933 | . Valve, choke 1
6-19 | 944934 | . Screw 2
6-20 | 944935 | . Jet, Main |
6-21 | 944936 | . Nozzle, main 1
6-22 | 944937 | . Valve, needle 1
6-23 | 944938 | . Clip 1
6-24 | 944939 { . Float 1
6-25 | 944940 | . Pin, float 1
6-26 | 944941 | . Gasket 1
6-27 | 944942 | . Chamber, float I
6-28 | 944943 | .. Screw, drain 1
6-29 | 944944 | .. Spring i
6-30 ] 944945 | . Gasket 1
6-31 | 944946 | . Bolt 1
6-32 | 944947 | Insulator 1
6-33 | 944948 | Gasket 2
6-34 | 944949 | Stud 2
6-35 | 944950 | Arm, governor 1
6-36 [ 944951 | Bolt 1
6-37 | 943863 | Nut 1
6-38 | 944442 | Washer 1
6-39 [ 944952 | Link, governor 1
¢40_| 071975 | Sprine.tink l

—12-—




7. ENGINE (FAN COVER, MAGNETO, STARTER)

INC.

MARUYAMA U.S.,



Ref. No.

Paris No.

Parts Name

Q'ty |[IRef.No.| Parts No

Parts

Name

Q'ty

7-1
7.2

74
7-§

944967
944968
944969
944970
944971

Recoil starter, ass'y
. Nut

. Cover, retainer

. Spring

. Paw}, recoil

76
77
78
79
7-10

944972
944973
944974
944975
944976

. Pawl, recoil

. Pin

. Reel, recoil

. Spring, recoil
. Cease, spring

7-11
7-12
7-13
7-14
7-15

944977
944978
944979
944980
944981

. Washer

. Washer, thrust

. Rope

. Handle, recoil starter
Bolt

7-16
7-17
7-18
7-19
7-20

944982
944983
944984
944985
944981

Nut
Washer
Pulley
Case, spiral
Bolt

721
722
723
7-24
725

944986
944987
944988
944989
9449%0

Switch, stop
Flywheel
Coil, lighting
Bolt

Bolt

7-26

944991

Coil, ignition
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8. ACCESSORIES

TR

Ze=gib,
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MARUYAMA U.S.,INC.
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!’R@f’.No. Parts No. Par_ts Name Q’ty ||Ref.No.| Parts No. Parts Name Q'ty
8-1 106633 | Suction hose, ass'y 1
8-2 105936 | . Hose, ass'y ]
8-3 103571 | .. Hose (¢19X1BX3000L) 1
84 | 098010 | .. Hoze coupling (PF3/4) ]
8-5 103686 | . . Packing (¢18.5X¢24X12) !
86 105937 | . . Hose coupling (PF1) 1
8-7 103204 | .. Cap 2
8-8 105930 | . Suction strainer, ass'y 1
8-9 105931 | .. Strainer body 1
8-10 | 105933 | .. Strainer net (upper) 1
8-11 | 105934 | .. Strainer net (lower) 1
8-12 | 105935 | .. Weight 1
8-13 1105932 | .. Strainer ring 2
8-14 | 089717 | .. Washer (M4) 2
8-15 1087320 | .. Screw (M4X20) 2
8-16 081166 | .. Nut(M4) 2
8-17 | 104344 | Discharge hose, ass'y 1
8-18 | 104345 | . Hose (¢13X1BX3000L) 1
8-19 | 098009 | . Hose coupling (PF1/2) 1
8-20 i03685 . Packing (¢12X¢18.5X1t1.5) 1
8-21 | 104342 | . Cap 1
8-22 | 106946 | Instruction manual (MS2502ECKF) 1
8-23 | 015773 | Oiler 1
8-24 | 023172 | O-ring (P22) 3
8-25 | 103685 | Packing (¢12X¢18.5Xt1.5) 2
8-26 | 103686 | Packing (¢18.5X$24X12) 2
8-27 | 107600 | Instruction manual (Power sprayer) 1
8-28 | 058909 | Throttle wire 1
8-29 | 102965 | Throttle lever 1
8-30 ] 104343 | Band 1
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